

# CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-23-08-22-08

**Product:** „BusKap“ Contract Vinyl Floor Coverings;  
total thickness from 2,0 mm to 3,0 mm, wear layer thickness from 0,50 mm to 1,00 mm

**Client:** Net Zemin Kaplamaları San. Ve Tic. A.Ş.  
Veliköy Mah. Sanayi Blv. No:19/1/1  
59880 Çerkezköy Tekirdag / Turkey

**Order:** Determination of reaction to fire performance for floor coverings according to EN 13501-1

**Test report:** 2723070/1

**Test result:**

Property	Results	Declaration according to EN 14041:2004+AC:2005+ AC:2006
Reaction to fire according to EN ISO 9239-1 and EN ISO 11925-2	Critical heat flux: 10,99 kW/m <sup>2</sup> Smoke production: 93,2 %*min F <sub>s</sub> ≤ 150 mm: fulfilled	B <sub>fl</sub> -s1*

\* For horizontal installation on a mineral subfloor, using adhesive (maximum application quantity 550 g/m<sup>2</sup>).

Dresden, 19/03/2024

*p.p. Adam Hübner*  
Head of laboratory



*R. P. ...*  
Engineer in charge